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BAL{5 ) Company information

ARSEFHEMAHEATER 24 5] Dongguan Amperex Technology Limited
VIR AR SE TR L R b B X A T T P B 1 No. 1 West Industrial

???‘E%ﬁ Road, SongShan Lake High Tech Industrial Development Zone, Dongguan City,
Consignor Guangdong Province, P.R. China
0769-88989940 zhoujie@atlbattery.com www.atlbattery.com
TR BT 2 7] Ningde Amperex Technology Limited
P B A i T R X B TS 15 No.l Xin Gang Road, Zhang Wan Town, Jiao
Manufacturer Cheng District, Ningde City, Fulian Province352106, P.R.Chi
0593-2582479 mingx@atlbattery.com www.atlbattery.com
ARECHBEN AT PR 7] Dongguan Amperex Technology Limited
i IR AR SE TR (L IR A b X AL 36 Tk T 5% 1 2 No. | West Industrial
LA Road, SongShan Lake High Tech Industrial Development Zone, Dongguan City,
Test lab Guangdong Province, P.R. China
0769-88989940 zhoujie@atlbattery.com www.atlbattery.com
FA7H{5 5 Battery information
AR R TR A -~
s RECHARGEABLE LITHIUM g:a;& /
e POLYMER BATTERY
FiCeEs JE g A5
Type i Original tested type d .
PRFRHLE(V) 3 /At (Rated) 4230mAh 16.5Wh |\
Nominal voltage ' Capacity/energy (Typical)4520mAh 17.6Wh
fiik W R T 5 (g) ;
Description Rechargeable Li content
. - Rt WO EEBINE
5= | | LY
5 (ke) 0.0589 P Silvery and Yellow
Mass Appearance : ;
aluminum-plastics shell
{5 & Test information
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Original test report No. Date of test report
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b 5 38.3 %t UNITEDNATIONS "Recommendations on the  ST/SG/AC.10/11/Rev.6/Ame
Test standard TRANSPORT OF DANGEROUS GOODS" Manual of nd.1
Tests and Criteria 38.3
T.1 R B, & T2 GEIR o
Altitude simulation it Passed Thermal test it Passed
H= ."l—-i Nt _;“ [
Tbi;fﬁj?iﬂ!iﬂ A Passed T4 gifjﬂ &K% Passed
T.5 Sh# A i Ak . T.6 #t/ A
External short circuit friff Passed Crush frft Passed
T.7 S EE 75 H, Al T.8 5T H P
Overcharge A Passed Forced discharge fri# Passed
38.3.3 () / 38.3.3 (g) /
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ST/SG/AC.10/11/Rev.6/Amend.1 38.3 4% i % 3k .

The tested samples meet the

by dE T D

o
":m%. requirements of test items of the UNITED NATIONS . tions on the
Conclusion :
TRANSPORT OF DANGEROUS GOODS" Man d Criteria
ST/SG/AC.10/11/Rev.6/Amend.] 38.3
&k /
Remark
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Issued

IR 4% Title

Hill & T F£0 Vice chief engineer
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